Hi KOKI1

FE B 7]
Hand Shear

CE 16SA

RE&EH
Keep for future reference

& A+

Handling instructions

O] ®



X

Hx

EITEBAZEES e 2 A% 5
{E BB THER E R BT eeeeeseeneeerseen 4 BN ZH] 5
e 4 FIY 6
FHZR 4 FHIIA 7
g 5 #HIPFKNE 7
FR B 14 5 HEFEFME—RE 8
ETHEBERREES

AEE!

BT &SRR,
AR E S A 2 S B B A/ SR

REMABESMRABUARER.

A N AR E SR ARE B TR iR (A 4%) B T A Ik s (o
%) T H.
1) e = E
a) REFTIiEGME SIS,
IRFLFN B A & 5] & S,
b) NELSEINE, BESKEE. SERM LIS TRELEsITR.
FL3h T H = A 1 K A8 & by AR sl <k
o) ILILEFENEBFGFIRIEBRHITE.
ERE AL SEERES R 20 T H A6,
2) BRRE
a) BT EBAMNMGIHERERR. BRELTAARNEEHL. BB
A Eh T B ANRE(E R sEifidsko
o 22 B 2 1 9 Sk TR T 1 9 R i/ Pl B
b) & NKiZAERE, WEE. B FkE.
AnSRAR B Rt SR T E R .
o) AE¥EINTAREERPIBTIREF.
KA LB T K 3 i L o fE B
d) RSl AE%. BAEABLRIE. RIEHTERKHEESL. #8
LI EHIE . M. SO
Z ARG R S I T fE R
e) HEFIMEAENTAR, ERESFIMEANIMERL
TE A A R I AR 2R D L T R
2



3)

4)

f)

3L

MREPENE TRIFEH TREARERH, NEARRERNER
s (RCD).
MR C DAJ /N fE K

ABRE

a)

b)

c)

d)

e)

f)

9)

RIFER, HRFRNTANKEMNENREFREFFTE. SRER
R, ERHY. BERSUATT RN, AEBERHTE.

FEHRAE BB TR I A] 19 i 22 = 2 BU™ EA S
ERANAIPEE. REREIFEE.

GRRRE, WIS AT AN . B et 2l h
By 37127 2 B RE D N B 113

BriEEShE . MR REEEBREMN /SRS, FERRIZTAN
AT KRBT E -

T U B 4208 L IR A O 5% L ST S A0 T el IS 4l A Skl B & S 80U
g
R TEZEZ R, EEAERTHARIRTF.

i FE L B TR FF LR RS REA S0
FAEMRERK. NRERILESMSEFE,

R SME DL P RER i bkl s T A

HRESH, TEFERKBSMEA TR ILKRE. FEMALKZEED
#B o

TERMAIR (i 25 K FT RE 28 Ada e

MRRMTEHE. fSeRFEEANKE, ERATINERTFARE
IEER

o P I 2025 B ] el 2 R 5 R 1Y ST

R TEERAEEEN

a)
b)

c)

d)

e)

AEEAEHNTE, RIEAEEREINENTH,

e ST R ) TR MR TAFE AR Ede.
MRFRAREZES KT TRRR, WA EMZEHTR.

ANRE I SR P Y P 3 T B G B 1 HL A A7 i
ERTEMAT . BRGSO FERITRAZE, LRMEIEFE KRS
SKFL/ S ER B E S TR

B PP R 080 TR B ANE S fE
BRETHANBESITANFEILEMEEE 25, FERELLRHRER
TR XERRATHINRERI TR,

HL 3 T HALRZR I - Frh 2 ki .

RAEBRFTHE. REZHUHRBTREILHFE, REFHRRFE R
TR TREBITHEMIRL. MAHK, BITENEERREEF.
FEHMAEP ARSI TAES K.



X
f) REFUIHI IR &R FEE
PRIF R AF R9A B A OTHI JTR T 2R Z RAE T B Syl .
o) BRRBEAIRAS, EBEEWFGEFMBIITHMELRERBIITA. M

TEITILE.
¥ sh T 2 AT S @A ERIE T e 2 SEER .
5) #{&

a) WRMBEHTEEREWERBAR, ERRFNEHHITEIE,
XK DR BT 4R A2 (9 FELZH T H A9 22 2.
TR !
AAEJLEFESS N L EIE TR
R AME R TREFHRALEFERSS A TEM AR 8T .

EREEJIERIEEM

1. BEEYIO

NI e BT TIET Y1 FF RO OR &R, BAEH U YI ORI o
2. ETRZEBEYEER, AAFBRE.

FIAAXE, BHF2 T RZEESRERBABEL.
3. BRIPIFEREIEL.

BEERIPEFEERELZ. AEHTIOSHIN T EE .

me
e |

WA S ATFAN. EREEVERESE.
Ry B ARG A7 3 XU, FH P 20 [ 152 e I 156 B 43

AN

N R p
EIRETIR it s 42 Ma X 14
& 1

4



X

A&

HL 220 V ~

AR 400 W
MR (400 N/mm?*) 1.6 mm

BIYIRE 1 | AR (600 N/mm®) 1.2 mm
Atk (200 N/mm?) 2.3 mm

AT R AT AR U B 4700 /min

Him (AE&S 1.7 kg

kR f 44

BRTFEN (1 &) 4, i im s £ s E .

__

L ./"\, |

ANFFHRF 65555@ 1

AiE

O HATHIUIMIMN . EHN . M. 8. NEEN. Bt e oAb & @i, T

PUFT 5 U1 B2 S 2T Al
{ENL Z Bif
1. HIE

BRIl (i B RS TR B EAR R ORGSR REAT

2. HJEIFE

BN PRI G IE T OIWT . 5 AL RO SC 42 , D47 Sk Al A Rl A7 JRE I L 3 T L

CER R = VAL P NTTE fEE2 Gl i

3. JLAHZE]

HEA AP R B R IT LR A Ty, BB A B 06 P 5l A9 AE (2 B,

H HER TR L8



X

4. JHEETIY] ) R Z (8] B 7K - 8] B | Al sh ) R
# PR (B 3), 1715 2 ik —
FlapE (B 2 i A) 17 2 55 U] 4N
W 1/10 45 [::::fj

(D) Se¥ 40 B 1 & J1 7 NS B JF, 48 A
5 R M4 B E R B T, R R R
M4 5 ] 5 95 22 4k (7] . & 2

(2) WBF 6 0 R, JEH AL
R BRI 09 1/10 0 R AL, R RLAL
T o g e
P T3 AR M | 4 s SRS A
MR TIRE R MA R ML, R
T)F B RN

O L B T T M
WABE, WA Rk, e BEET/ | AREERE
B0 D O A . o
T ISR A, DL T i

DB, R % VA B, B
B, fe A Ma SR AR

(5) 44 T 175 71 F5 107 6 B 5 5

511
TR !
O UINEYEEBERE TIRENNFR. BN, SSHEH TR
O RBEHFEFRFEREEEZE, FREFHHIIRIE,

P IR EE

STOIHEARES, HRE 4 FosOiik, KFiiE
HHBTT].

T AET B ONEAR, Yl L & A 282 B
(B 4) i, FHHHRET I8 )EE, Ml c
VENG ARSI, 1R R BT TR S5 ER. & 4



EikI A

ARSI TR . BANTIRA 8 3T Y)
H (Wi 5 Fras), BABPIO0) T 400 KAYF
M, HBTUIMEREME < TR X, HEH % —
HYIO. 48 AU AEMg S HEMAZ )G,
wEBT .

HIPFEE
1. K&

3L

& € 7]
EEzpAb

(P
v

sl
& 5

AN R T R S0CA M OB T R, 2510 ki T R L B T 89 TAEERE .

RIS, 1 6 A RE R 9 0 Ao
- KA AIRET

A}

R WA CRIRFR TR 2. SRR T, MAZRTEFHE, &

W 2> S U™ B A L
. HBILE 4RI

w

FLah LSRR FL o TR CERE. AP AR 2 A O 07, 2 A il oK

o

. R (Ee6)

HLBHAIL bR e il & — FPE FE , HEBFEE —
HEBHT “BEERE ", B3IV L.
AL, BB FE T Y o il B B 5 46 087 R e 4h,
IR WA ZBH AR T RS, IX R RE TE i 4 B
HEHED.

S

FH—FIE LR 22 JI PR SR 55, e il gl AT i E2
I .

6. BT —T

JOR

= |

T =
TN -

NN

(o2

B

L.

12mm

o AT

[Brnim > Helf S

K 6

HIKOKIMEE i TR RI4EME . BUSFIG E M HZHIKOKI 2 BB 4EE Hl

1T

HEREEFHMRFRSH, ERLETRG—RREBHTA-REERS
ZHIKOKI» B HRIL, WA THEBSRFETIE.
TEREMEERHTAR, $IUEFsESENZE/A XN FERE,

7






3L

WiHS S5 A &1 mHS RS AR SE
1 957-580 4  D5x30 3 994-273 1 I
2 998-003 1 37  314-432 1
3  998-008 1 M8x20 38  959-140 1
4  608-VVM 1  608VVC2PS2L 39  938-307 1
5  998-004 1 7@ 40 1
6  993-163 1 M152112 41 936-551 2
7  998-006 1 42  999-021 2
8  998-002 1 43  313-777 2
9  931-701 1 44  314-603 1
10 608-VVM 1  608VVC2PS2L 45 305-499 2 M3.5x6
11  360-622E 1  220V-230V 46  980-063 1
12 306-840 1 47  937-631 1
13 982-021 2  D4x70 48 984-750 2 D4x16
14 340-567E 1  220V-230V 49  953-327 1 D8.8
15 942-204 1 50 314-433 1
16 626-VVM 1  626VVC2PS2L 51  301-815 2 D4x45
17 309-929 1 52  500455Z 1
18 998-010 1 501 943-277 1 3MM
19 949-454 1 M5 502 949-128 1
20  949-237 1 M5x15
21 993-546 1 D6
22  998-005 1
23  998-000 1
24  949-812 2  M4x10
25  998-007 1
26 998-001 1
27  998-009 1 M4x14
28  949-565 1 M4
29  314-429 1
30 314-427 1
31  314-428 1
32  314-438 1“7
383 — 1
34  314-854 1
35  311-741 1



English

CONTENTS

GENERAL POWER TOOL SAFETY WARNINGS ........ccoccoiiiiiiiiieecee, 10
PRECAUTIONS ON USING THE HAND SHEAR ..o 12
SYMBOL ... 13
NAME OF PARTS . ...t 13
SPECIFICATIONS ...t 13
STANDARD ACCESSORIES ........oooiiiiiiiee e 14
APPLICATION ...ttt 14
PRIOR TO OPERATION......oiiiiiiiiei ettt 14
CUTTING ... e 15
BLADE REPLACEMENT .....oiiiiii e 15
MAINTENANCE AND INSPECTION .....ccoiiiiiiiiiiiiiieeieee e 15
SERVICE PARTS LIST ..t 17

GENERAL POWER TOOL SAFETY WARNINGS
/N WARNING

Read all safety warnings and all instructions.
Failure to follow the warnings and instructions may result in electric shock, fire and/or serious
injury.

Save all warnings and instructions for future reference.

The term “power tool” in the warnings refers to your mains-operated (corded) power tool or
battery-operated (cordless) power tool.

1)  Work area safety

a) Keep work area clean and well lit.
Cluttered or dark areas invite accidents.

b) Do not operate power tools in explosive atmospheres, such as in the presence
of flammable liquids, gases or dust.
Power tools create sparks which may ignite the dust or fumes.

¢) Keep children and bystanders away while operating a power tool.
Distractions can cause you to lose control.

2) Electrical safety

a) Power tool plugs must match the outlet.
Never modify the plug in any way.
Do not use any adapter plugs with earthed (grounded) power tools.
Unmodified plugs and matching outlets will reduce risk of electric shock.

b) Avoid body contact with earthed or grounded surfaces, such as pipes,
radiators, ranges and refrigerators.
There is an increased risk of electric shock if your body is earthed or grounded.

10



3)

4)

f)

English
Do not expose power tools to rain or wet conditions.
Water entering a power tool will increase the risk of electric shock.
Do not abuse the cord. Never use the cord for carrying, pulling or unplugging
the power tool.
Keep cord away from heat, oil, sharp edges or moving parts.
Damaged or entangled cords increase the risk of electric shock.
When operating a power tool outdoors, use an extension cord suitable for
outdoor use.
Use of a cord suitable for outdoor use reduces the risk of electric shock.
If operating a power tool in a damp location is unavoidable, use a residual
current device (RCD) protected supply.
Use of an RCD reduces the risk of electric shock.

Personal safety

a)

b)

d)

f)

9)

Stay alert, watch what you are doing and use common sense when operating
a power tool.

Do not use a power tool while you are tired or under the influence of drugs,
alcohol or medication.

A moment of inattention while operating power tools may result in serious personal
injury.

Use personal protective equipment. Always wear eye protection.

Protective equipment such as dust mask, non-skid safety shoes, hard hat, or hearing
protection used for appropriate conditions will reduce personal injuries.

Prevent unintentional starting. Ensure the switch is in the off position before
connecting to power source and/or battery pack, picking up or carrying the
tool.

Carrying power tools with your finger on the switch or energising power tools that have
the switch on invites accidents.

Remove any adjusting key or wrench before turning the power tool on.

A wrench or a key left attached to a rotating part of the power tool may result in
personal injury.

Do not overreach. Keep proper footing and balance at all times.

This enables better control of the power tool in unexpected situations.

Dress properly. Do not wear loose clothing or jewellery. Keep your hair,
clothing and gloves away from moving parts.

Loose clothes, jewellery or long hair can be caught in moving parts.

If devices are provided for the connection of dust extraction and collection
facilities, ensure these are connected and properly used.

Use of dust collection can reduce dust-related hazards.

Power tool use and care

a)

b)

Do not force the power tool. Use the correct power tool for your application.
The correct power tool will do the job better and safer at the rate for which it was
designed.
Do not use the power tool if the switch does not turn it on and off.
Any power tool that cannot be controlled with the switch is dangerous and must be
repaired.

11



English

5)

c) Disconnect the plug from the power source and/or the battery pack from the
power tool before making any adjustments, changing accessories, or storing
power tools.

Such preventive safety measures reduce the risk of starting the power tool
accidentally.

d) Store idle power tools out of the reach of children and do not allow persons
unfamiliar with the power tool or these instructions to operate the power tool.
Power tools are dangerous in the hands of untrained users.

e) Maintain power tools. Check for misalignment or binding of moving parts,
breakage of parts and any other condition that may affect the power tool’s
operation.

If damaged, have the power tool repaired before use.
Many accidents are caused by poorly maintained power tools.

f) Keep cutting tools sharp and clean.

Properly maintained cutting tools with sharp cutting edges are less likely to bind and
are easier to control.

g) Use the power tool, accessories and tool bits etc. in accordance with these
instructions, taking into account the working conditions and the work to be
performed.

Use of the power tool for operations different from those intended could result in a
hazardous situation.

Service

a) Have your power tool serviced by a qualified repair person using only
identical replacement parts.
This will ensure that the safety of the power tool is maintained.

CAUTION
Keep children and infirm persons away.
When not in use, tools should be stored out of reach of children and infirm persons.

PRECAUTIONS ON USING THE HAND SHEAR

1.

Beware of sharp panel edges.

The edge of the plate just cut by the hand shear is very sharp. Take care in not
getting hurt by the sharp edge.

Start cutting only after the blade attains the proper speed.

After turning on the power switch, wait until the blade attains the proper speed,
then start cutting.

Preserve the power cord.

Be sure that the power cord is not abraded or cut by the sharp edge of the cut
panel.

12



English
SYMBOL
WARNING

The following show symbols used for the machine. Be sure that you understand their
meaning before use.

To reduce the risk of injury, user must read instruction manual.

NAME OF PARTS

Switch  Name plate Brush Cap
ﬁ —

Piston

Hexagon Socket Hd. Bolt

Moving Blade ~ =7 | ock Nut M4
Stationary Blade  gjoteq Set Screw M4 x 14
Fig. 1
SPECIFICATIONS
Voltage 220V ~
Input 400 W
Mild steel plate
| | 400 Nimm?) 16 mm
Cutting capacity Stainless steel plate (600 N/mm?) 1.2mm
Aluminum plate (200 N/mm?) 2.3mm
Number of strokes at no load 4700 /min
Weight (without cord) 1.7kg

13



English
STANDARD ACCESSORIES

In addition to the main unit (1 unit), the package contains the accessories listed in the below.

P
Thick f 1
ickness gauge g /\
Hexagon bar wrench ﬂ 1
APPLICATION

O  Forshearing steel plate, brass plate, copper plate, aluminum plate, stainless steel plate, tin
plate, and other metal plates, also leather and fiberboard.

PRIOR TO OPERATION

1. Power source
Ensure that the power source to be utilized conforms to the power requirements specified
on the product nameplate.

2. Power switch
Ensure that the power switch is in the OFF position. If the plug is connected to a receptacle
while the power switch is in the ON position, the power tool will start operating immediately,
which could cause a serious accident.

3. Extension cord ,

When the work area is removed from the power |- Moving Blade

source, use an extension cord of sufficient Stationary Blade

thickness and rated capacity. The extension
cord should be kept as short as practicable. ‘

4. Adjusting the horizontal gap between the A
shearing blades
Adjust the horizontal gap between the shearing Fig. 2
blades (A in Fig. 2) at approximately 1/10 the
steel plate thickness to be sheared, according
to the following procedures. (Fig. 3)

(1) Loosen the hexagonal socket bolts fastening
the stationary blade. Loosen the M4 lock nut,
and push back the M4 slotted set screws
slightly.

Thickness Gauge Lock Nut M4
; Slotted Set
Stationary Blade Screw MA x 14
Hexagon Socket Hd. Bolt

Fig. 3
14



English

(2) Fromthe supplied thickness gauges, select one that is 1/10 the thickness of the panel to be
cut. Thickness of each thickness gauge is marked thereon. Insert the gauge in between the
blades, then tighten the hexagonal socket bolts very loosely. Next, use a screwdriver to turn
the M4 slotted set screws to position the stationary blade until it hits the thickness gauge.

(3) Ifthe space between blades is larger than the thickness of the panel to be cut, there will be
burrs for a less than clean cut. If the space between blades is too narrow, cutting speed
will be affected. For cutting in a curved line, making the space a little bigger will make the
cutting easier.

(4)  After adjustment, tighten the M4 nuts securely so they will not loosen during operation.

(5)  Securely tighten the hexagonal socket bolts fastening the stationary blade.

CUTTING

CAUTION

O Do not attempt to cut panels of thicknesses that are beyond the capability of the
hand shear. Doing so will result in premature breakage of the hand shear.

O Perform the cutting operation only after the panel is
fixed securely.

When cutting thin panels, level the unit horizontally, as shown in
Fig. 4.

To facilitate smooth cutting of thick panels, if the cut-off side
goes toward the left, (Fig. 4) raise the rear of the unit slightly.
And if the cut-off side goes toward the right, lower the rear of the
unit slightly.

BLADE REPLACEMENT

The hand shear uses disposable blades. Each blade has 8 Stationary Blade
cutting edges, as shown in Fig. 5. After a cutting edge cuts 400 Moving Blade
meters of panel, cutting performance will fall. Then use another
cutting edge. After all 8 cutting edges are used and worn, replace
the blade.

Cutting Edge
Fig. 5

MAINTENANCE AND INSPECTION

1. Inspecting the blade
Using a worn or chipped blade will put an excessive burden on the motor and affect work
performance. Therefore, always use a well-cutting blade.

15



English

2.

6.
CAU

Inspecting the mounting screws

Regularly inspect all mounting screws and ensure that they are properly tightened. Should
any of the screws be loose, retighten them immediately. Failure to do so could result in
serious hazard.

Maintenance of the motor

The motor unit winding is the very “heart” of the power tool. Exercise due care to ensure the
winding does not become damaged and/or wet with oil or water.
Inspecting the carbon brushes (Fig. 6) Wear Limit
The motor employs carbon brushes which are Vi

consumable parts. Since an excessively worn carbon l— /
brush can result in motor trouble, replace the carbon 21

brush with a new one having the same carbon brush L - - ha No. of Carb
No. shown in the figure when it becomes worn to or omm Bo. Oh aroon
near the “wear limit’. In addition, always keep carbon 12mm fus

brushes clean and ensure that they slide freely within Fid. 6

the brush holders. 9.

Replacing carbon brushes

Disassemble the brush cap with a screwdriver. The carbon brush can then be easily
removed.

Service parts list

TION

Repair, modification and inspection of HiKOKI Power Tools must be carried out by
a HiKOKI Authorized Service Center.

This Parts List will be helpful if presented with the tool to the HiKOKI Authorized
Service Center when requesting repair or other maintenance.

In the operation and maintenance of power tools, the safety regulations and
standards prescribed in each country must be observed.

16



English

SERVICE PARTS LIST




English

lm_] Code No. Bgéd Remarks l;\?g_] Code No. B:'e d Remarks
1 957-580 4  D5x30 35 311-741 1

2 998-003 1 36 994-273 1

3 998-008 1 M8x20 37 314-432 1

4 608-VVM 1 608VVC2PS2L 38 959-140 1

5 998-004 1% 39 938-307 1

6 993-163 1 M152112 40 1

7 998-006 1 4 936-551 2

8 998-002 1 42 999-021 2

9 931-701 1 43  313-777 2

10  608-VVM 1 608VVC2PS2L 44 314603 1

11 360-622E 1 220V-230V 45 305-499 2 M3.5x6
12 306-840 1 46 980-063 1

13 982-021 2 D4x70 47 937-631 1

14 340-567E 1 220V-230V 48 984-750 2 D4x16
15 942-204 1 49 953-327 1 D88
16 626-VVM 1 626VVC2PS2L 50 314433 1

17 309-929 1 51 301-815 2 D4x4b
18 998-010 1 52 500455Z 1

19 949-454 1 M5 501 943-277 1 3MM
20 949-237 1 Mb5x15 502 949-128 1

21 993-546 1 D6

22 998-005 1

23 998-000 1

24 949-812 2 M4x10

25 998-007 1

26 998-001 1

27  998-009 1 M4x14

28 949-565 1 M4

29 314-429 1

30 314-427 1

31 314-428 1

32 314-438 1“7

33 1

34  314-854 1

18



19



PR AL
THEAHE)BRAE
FETRITRBLITVEX =8835855 Ti#31%

HIE R
THEREA ST
BAE 3 5 R AR i R 10608 i

Koki Holdings Co., Ltd.

806
HHe: C99126726 N
%1THHL: 2018468

H Z<ED



